N\

_—-.\\

M=

N/

FCC Test Report

Report No: FCS202112033W02

Issued for

Shenzhen juchuangsheng Technology Co., Ltd

401, building C, No.3, Ertian 2nd Road, Pinghu community,
Pinghu street, Longgang District, Shenzhen

Notebook

N/A

WS05-4500

N/A

2A38L-WS054500

Issued By: Flux Compliance Service Laboratory
Add: Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech
Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.fcs-lab.com




_—--“

<
“ Page 2 of 86 Report No.: FCS202112033W02

TEST RESULT CERTIFICATION

Applicant's Name ................... Shenzhen juchuangsheng Technology Co., Ltd
. 401, building C, No.3, Ertian 2nd Road, Pinghu community, Pinghu
Address..........ccceeiiii o
street, Longgang District, Shenzhen
Manufacture's Name ............... Shenzhen juchuangsheng Technology Co., Ltd
Address. ... 401, building C, No.3, Ertian 2nd Road, Pinghu community, Pinghu

street, Longgang District, Shenzhen

Product Description

Product Name .........coooevvvennnld Notebook
Model Name.......cccovveueeveeniiiinld WS05-4500
Series Model .......covvenevveneiii NA
Test Standards ........................  CFR 47 FCC Part15E section 15.407
ANSI C63.10-2013
Test Procedure........................ KDB 789033 D02 General UNII Test procedures New Rules 02

KDB558074 D01 Meas Guidance v05
This device described above has been tested by Flux Compliance Service Laboratory, the test
results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it
is applicable only to the tested sample identified in the report.
This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service
Laboratory, personal only, and shall be noted in the revision of the document..

Dateof Test .........covevvvvveennnnnnn. :
Date (s) of performance of tests : 14 Dec, 2021 ~ 23 Dec, 2021
Date of Issue......cccccevvvvvneeennn.. . 23 Dec, 2021

TestResult .......ccoovvveeviiiin, . Pass

Tested by : . (0 'L% 5%6%

(Scott Shen)
Reviewed by s

(Duke Qian)
Approved by : ;«;U M5

(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

Standard

Section Test Item Judgment Remark
6/26db Bandwidth and 99%
FCC 15.407 (e) PASS -
Bandwidth
FCC 15.407 (a) Maximum Conducted Output Power PASS --
FCC 15.407 (a) Power Spectral Density PASS --
FCC 15.407 (g) Frequency Stability Measurement PASS

FCC 15.407 (a) o _ _
Emissions in restricted frequency

FCC 15.209 PASS
bands
FCC 15.205
FCC 15.407 (a)

FCC 15.209 Band Edge Compliance PASS

FCC 15.205

FCC 15.207 Power Line Conducted Emission PASS

FCC 15.203 Antenna requirement PASS -

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Address: Room 105 quor Bao hao Tgchnology Building 1 NO.15 Gong ye
West Road Hi-Tech Industrial, Song shan lake Dongguan

Telephone: +86-769-27280901

Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y tU, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 30MHz-1000MHz +5.2dB
6 All emissions,radiated 1GHz -18GHz +4.66 dB
7 All emissions,radiated 18GHz -40GHz +4.31 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Notebook
Trade Name N/A

Model Name WS05-4500
Series Model N/A

Model Difference NA

Channel List

Please refer to the Note 2.2.

Operation frequency

IEEE 802.11a/n/ac(HT20):
U-NII-1 5150MHz ~5250MHZ
U-NII-3 5725MHZ-5850 MHz

Number of channel

5150MHz ~5250MHZ  (7CH)
5725MHZ-5850 MHz ~ (8CH)

Modulation:

OFDM

Power supply

DC 12V by adapter

Battery DC 11.4V/4000mAh
Hardware version number | V1.0
Software version number V1.0

Sample type

Protable equipment

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.
U-NII-1 (5.15-5.25GHz)
channel Frequency(MHz) channel Frequency(MHz)
36 5180 38 5190
40 5200 42 5210
44 5220 46 5230
48 5240

U-NII-3 (5.725-5.85GHz)

channel Frequency(MHz) channel Frequency(MHz)
149 5745 151 5755
153 5765 155 5775
157 5785 159 5795
161 5805 165 5825

3. Table for Filed Antenna

Ant. Brand I\[\/llgrc:%l Antenna Type |Connector| Gain (dBi) NOTE
1 KCC KCC integral NA | 1.0 WIF|
antenna Antenna 1

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test

EUT

AC power supply Adapter

A 4

Test software: the QA tool
The test softeware was used to control EUT work in continuous TX mode, and select test channel,

Wireless mode as below table

For802.11a/n/ac(HT20)

U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
36 5180 40 5200
48 5240
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
149 5745 157 5785
165 5825
For802.11n/ac(HT40)
U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
38 5190 46 5230
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
151 5755 159 5795

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901
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For 802.11ac(HT80)

U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
42 5210
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
155 5775

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Serial Note

ltem Equipment Mfr/Brand Model/Type No. No

Support units

Serial Note

ltem Equipment Mfr/Brand Model/Type No. No

Note:
(1)  The support equipment was authorized by Declaration of Confirmation.

(2)  For detachable type 1/0 cable should be specified the length in cm in TLengtha column,
(3) “YES”is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration| Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 | 2021.05.26 | 2022.05.25
Signal Analyzer R&S FSV40-N FCS-E012 | 2021.05.26 | 2022.05.25
Active loop Antenna ZHINAN ZN30900C FCS-E013 | 2021.07.08 | 2022.07.07
Bilog Antenna | SCHWARZBECK| VULB 9168 FCS-E002 | 2021.08.26 | 2022.08.25
Horn Antenna | SCHWARZBECK| BBHA9120D | FCS-E003 | 2021.08.26 | 2022.08.25
Antesrﬂ]';"a';gﬂ%rgHz) A-INFO LB-180400-KF | FCS-E018 | 2021.05.26 | 2022.05.25
Pre'Amp"f";;(o'1 M-3G EMCI EM330N FCS-E004 | 2021.05.26 | 2022.05.25
F(’{ ‘gﬁgg‘ﬁg N/A TSAMP-0518SE | FCS-E014 | 2021.05.26 | 2022.05.25
(ﬁ'éeéﬁ%%ﬁ‘; TERA-MW TRLA-0400 FCS-E019 | 2021.07.08 | 2022.07.07
Terﬂﬁﬁ;ﬁ;‘* & HTC-1 victor FCS-E005 | 2021.08.26 | 2022.08.25
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESCI FCS-E020 2021.07.08 2022.07.07
LISN R&S ENV216 FCS-E007 2021.07.08 2022.07.07
LISN ETS 3810/2NM FCS-E009 2021.05.26 2022.05.25
Te:z::::;e & HTCA victor FCS-E008 2021.07.08 2022.07.07
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
WA jﬁg‘r’*'- Keysight N9020A FCS-E015 | 20210526 | 2022.05.25
Spectrum Analyzer Agilent E4447A MY50180039 2021.07.08 2022.07.07
Spectrum Analyzer R&S FSV-40 101499 2021.08.26 2022.08.25

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

3.1 Limit
FCC Part15, Subpart E
- Frequency Range
Test ltem Limit (MHz)
26 dB Bandwidth 5150-5250
26 dB Bandwidth 5250-5350
; For FCC:5470-5725
Bandwidth 26 dB Bandwidth For IC:5470-5600
5650-5725
Minimum 500kHz 6dB Bandwidth 5725-5850

3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency The centre frequency of the channel under test
Detector Peak
RBW For 6dB Bandwidth: RBW=100kHz
For 26dB Bandwidth: approximately 1% of the emission bandwidth.
VBW For 6dB Bandwidth: VBW=300kHz
For 26dB Bandwidth: =3RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 26dB and 6dB relative to the maximum level measured in the fundamental

emission.

3.3 Test setup

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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3.4 Test results

— Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
mode Low Middle High Low Middle High
802.11a 2123 21.08 21.08 16.561 16.557 16.559
802.11n(HT20) 21.30 21.55 21.38 17.813 17.817 17.758
802.11n(HT40) 39.55 / 39.36 36.336 / 36.366
VNI 802.11ac(HT20) 2137 21.40 21.39 17.835 17.812 17.831
802.11ac(HT40) 40.34 / 39.49 36.521 / 36.507
802.11ac(HT80) 80.98 / / 15431 / /
et Operation 6 dB Bandwidth (MHz)
mode Low Middle High
802.11a 16.47 16.50 16.49
802.11n(HT20) 16.30 15.89 15.09
802.11n(HT40) 36.01 / 3570
U-NII-3
802.11ac(HT20) 16.30 16.90 15.30
802.11ac(HT40) 36.29 / 35.72
802.11ac(HT80) 75.04 / /

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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3.5 Original Test Data
U-NII-1 11a Low CH 5180MHZ

Limited Sale Allowed)

Radis Sed: Nane
AvgHeld:» 10110
Radic Device: BTS

1550 dBm

0 Span 30 MHz
, Res Bw 220 I(H? #/BW 680 kHz Sweep 1 ms

Occupied Bandwidth
16.561 MHz
110.43 kHz OBW Power

21.23 MHz x dB

Total Power 17.4 dBm

Transmit Freq Error 99.00 %
% dB Bandwidth -26.00 dB

ETATUS

U-NII-1 11a Middle CH 5200MHZ

(Protelype - Limited Sabe Allowved)

T ngibent Sptnlr T lmm.er m:rlplen bW
Center Freq: 5200000000 GHz Radia Std: None
— Trig: Free Run AvglHeld:> 10110
Radie Device: BTS

WFGain:Low  #Atten: 30 dB

Rer 20 5 dBrn

Center 5.2 GHz ) Span 30 MHz
HRes BW 220 kHz #VBW 6280 kHz Sweep 1ms

Occupied Bandwidth
16.557 MHz

124.56 kHz OBW Power
21.08 MHz x dB

Total Power 17.8 dBm

Transmit Freq Error 9900
% dB Bandwidth -26.00 dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 11a High CH 5240MHZ

{Protolype - Limited Sale Allowed)

[ep—p——
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Radio Std: Mona

T hgilent Specirum Anabyzer - 0

 LXF F =] I\ ST A

Ce Cantar Frag: 5240000000 GHz
5 Trig:Free Run AvglHold:> 10110

#IFGain:Low #Atten: 30 48 Radio Device: BTS

#/EW 680 kHz Sweep 1ms

18.3 dBm

Occupied Bandwidth Total Power
16.559 MHz

122.42 kHz OBW Power
21.08 MHz x dB

Transmit Freq Error 99,00 %
% dB Bandwidth -26.00 dB

STATUS

Msa

U-NII-1 11n(HT20) Low CH 5180MHZ
(Pirototype - Limited Sake Allowed)

urm hnabyzer  Oceuphod BW
Radio Sed: None

ilent §pectr
L 3 TR A -
q 5.180000000 GHz Center Freq: §.160000000 GHz
a Trig: Fre= Run AvgHoeld:= 10110
Radio Davice: BTS

R
Center Fre
#httan: 30 4B

spa
#VBW 680 kHz Sweep 1ms

17.0 dBm

Occupied Bandwidth Total Power

17.813 MHz

112.29 kHz OBW Power
21.30 MHz x dB

Transmit Freq Error 99.00 %
% dB Bandwidth -26.00 dB

ETATLIE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 11n(HT20) Middle CH 5200MHZ
155

{Prototype - Limited Sale Allowed)

Docaped BW

Page 18 of 86 Report No.: FCS202112033W02

Radio Std: Mone

bemt § pectrum Analyzer -

5.200000000 GHz
—  Trig: Fres Run
HIFGain:Low #Arten: 30 4B

Center Frag: 5.200000000 GHz

LI RL K
Center Freq

Ref Offset05 dB
20.50 dBm

L ki AT

ente! 2
#VBW 680 kHz

tRes BW 220 kHz
17

Occupied Bandwidth Total Power
17.817 MHz

124.42 kHz OBW Power

Transmit Freq Error
21.55 MHz x dB

x dB Bandwidth

AvgHold:> 10110

Radio Device: BTS

Span 30 MH
Sweep 1ms

A dBm

99.00 %

-26.00 dB

ETATUS

MEG

U-NII-1 11n(HT20)High CH 5240MHZ

{Prototype - Limited Sabe Allowed)
0 '

Radie Std: Nene

T hgilent Spectrum Analyzer - Gecupred BW
3 A SRS
—— Trig: Free Run

Ce
-
HIFGain:Law Aitten: 30 4B

lcenter 5.24 GHz
#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth
17.758 MHz

120.03 kHz OBW Power
21.38 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth

MEG

Canter Fraq: 5240000000 GHz
AvalHold:> 1010

Radis Davica: BTS

Span 30 MHz
Sweep 1ms

16.6 dBm

99.00 %
-26.00 dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 11n(HT40) Low CH 5180MHZ

lent S pectrum Analyzer - Docupied B {Prototype - Limited Sale Allowe d) =1

1L - SEN P ALTEH
5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: Mona
o Trig:Fres Run AvgHold:=10/10
HIFG ain:L avwr #FAtten: 30 dB Radio Device: BTS

LI RL R
Center Freq

Ref Offset 05 dB
20.50 dBm

enter 5.19 GHz ) ) Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 17.4 dBm
36.336 MHz
Transmit Freq Error 134.22 kHz OBEW Power 99.00 %
x dB Bandwidth 39.55 MHz x dB -26.00 dB

MEG STATUS

U-NII-1 11n(HT40) Middle CH 5200MHZ

1 hgilent Spectrumn Analyzer - Occupted BW {Prototype - Limited Sabe Aliowed)
Rl RF G & SENSE:IN ALIGH AT D
nter Freq 5.230000000 GHz Center Freq: 5230000000 GHa Radie Std: Nene
o TrigiFree Run AvgiHeld:> 1010
FIFG ain:Lane FAtren: 30 4B Radis Device: BTS

[

Tk il h__l.',l_.ﬂn"“i

Rl 'Tﬂl|||"‘- i

enter 5. Hz ] ' ' ' %pén 60 MHz
#Res BW 430 kHz #VEBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 17.4 dBm
36.366 MHz

Transmit Freq Error 139.48 kHz OBW Power 99.00 %

x dB Bandwidth 39.36 MHz x dB -26.00 dB

M55 STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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T Agibemt Spectrum Analyzer - Gooupied B

i RL RF | EE

Center Freq 5.230000000

Ref Offset 0.5 dB
Ref 20.50 dBm

-

Center 5. Hz
Res BW 430 kHz

Page 20 of 86 Report No.: FCS202112033W02

NII-1 11n(HT40)High CH 5240MHZ

8 - Lamited Sabe Allowed)

=T

Radio Std: Mone

GHz
#IFGain:L e I Radio Device: BTS

AL

1\-l"-rl'l"'Tﬁl"1'-*'-.,51['1"7"“]

Span 60 MHz
#VEW 1.3 MHz Sweep 1ms

Total Power 17.4 dBm

Occupied Bandwidth

36.366 MHz

Transmit Freq Error
x dB Bandwidth

WEG

99.00 %

139.48 kHz OEW Power
-26.00 dB

39.36 MHz x dB

STATUS

U-NII-1 ac(HT20) Low CH 5180MHZ

T hgilent Spectrum Analyzer - Docupied BW {Pratotype - Limited Sale Alirwed) EE®
L0 RL RF 12 T SENE M ALTEH A ]
Center Freq 5.180000000 GHz Center Freq: £.180000000 GHz Radio Std: Nene
—, Trig:Fres Run EwglHold:> 40110
dhtren: 30 48 Radia Device: BTS

HIFG ain: Lo

Ref Offset 0.5 dB

ef 20

enter 3.
#Res BW 220 kHz

Occupied Ban

Transmit Freq Error
¥ dB Bandwidth

50 dBm

#EW 6! Sweep 1ms

dwidth Total Power 16.1 dBm
17.835 MHz

B2.042 kHz
21.37 MHz x dB

99.00 %
-26.00 dB

OBW Power

ETATLS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com
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U-NII-1 ac(HT20) Middle CH 5200MHZ

(Protetype - Limited Sabe Allosed)

T Agibent §pectrum Analyzer - Dceupied BW

Trig: Free Run

fig)
#iten: 30 B

#Res BW 220 kHz #VBW 630 kHz

Occupied Bandwidth
17.812 MHz

B85.527 kHz
21.40 MHz x dB

Total Power

Transmit Freq Error OBEW Power

x dB Bandwidth

neer Freq: 5. 200000000 GHz
AvglHeld:> 1010

Radio Srd: None

Radiz

Span 30 MHz
Sweep 1ms

15.8 dBm

99.00 %
-26.00 dB

STATUS

cupied BW

U-NII-1 ac(HT20)High CH 5240MHZ

{Protelype - Limited Sabe Allowed)

EE&

Radie Std: Nene

T hgilent Spectr um Amalyzer -

I L [
Center Freq 5.240000000 GHz

5o Trig: Free Run
FIFGain:Law #Arten: 30 4B

| S0 A AL} AL
Cemter Freq: 5.240000000 GHz

AvgHold:> 10110
Radls Device: BTS

Uy VT i

Span 30 MHz
Sweep 1ms

#VBW 680 kHz

#Res BW 220 kHz

Occupied Bandwidth
17.831 MHz

Total Power

B85.938 kHz OBW Power

Transmit Freq Error
21.39 MHz x dB

x dB Bandwidth

(e}

15.9 dBm

99.00 %
-26.00 dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 ac(HT40) Low CH 5190MHZ

Ref Offset 0.5 dB
Ref 20.50 dBm

lcenter 5.
#Res BW 430 kHz

Occupied Bandwidth
36.521 MHz
137.81 kHz

Transmit Freq Error
40.34 MH=z

x dB Bandwidth

{Protoly mited Sabe Allowed)
Radio Std: None

Radio Device: BTS

#EW 1.3 MHz Sweep 1ms

Total Power 14.0 dBm

99.00 %
-26.00 dB

OBW Power
x dB

ETATUS

U-NII-1 ac(HT40) High CH 5230MHZ

{Prototype - Limited Sale Aliowed)

Radie Std: Nene

7 Agibent Spectrum knalyzer - Dccupied BW
g FL [ DA

}.Zenter Freq 5.23!][)!]{]00 GHz =
St

HIFG ain: Lo

Ref Offset 0.5 dB
ef 20.50 dBm

T P VR e

enter 5.23 GHz
tRes BW 430 kHz
Occupied Bandwidth
36.507 MHz
94.976 kHz

Transmit Freq Error
39.49 MHz

x dB Bandwidth

WG

Center Freq: 5.230000000 GHz
Trig: Free Run AvgHold:= 10110

#hiten: 30 B

Radis Device: BTS

il | o,

b
--I'h‘.i*‘k\"-,'-\t_rf-l-."r‘r.‘

Span 60 MHz
#BEW 1.3 MHz Sweep 1ms

Total Power 14.3 dBm

99.00 %
-26.00 dB

OBW Power
x dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 ac(HT80) Low CH 5210MHZ

7 Agilent Spectrum Analyzer - Gocupied BW {Prototype - Limited Sabe Aliowed) E@g|
g L RF 1@ A SLIEHALT D
Center Freq 5.210000000 GHz r Freq:5.210000000 GHz Radio Std: Nons
- Trig:Fres Run AugiHold:> 10010
Radio Device: BTS

&
HIFGain:Low #2rten: 30 dB

Ref Oifset05 dB
Ref 20.50 dBm

Al Ty okt
W

Lt il

i Lfmd.‘-'{"‘-k'lf--ﬂ St

enter 5.21 GHz 'Span 120 MHz
Sweep 1ms

#Res BW 220 kHz #VEW 2.7 MHz

Occupied Bandwidth Total Power 14.4 dBm

75.731 MHz
Transmit Freq Emror 224.61 kHz
x dB Bandwidth 80.98 MHz

OEW Power 99.00 %
x dB -26.00 dB

MEG ETATUS

U-NII-3 11a Low CH 5745MHZ

{Prototype - Limited Sabe Allowed)

T RF S ] AL
Center Freq 5.7 nter Freq: 5.745000000 GHz Radio Std: Nene
— Trig:Free Run AygiHsld:= 10010
FIFG ain: Lo #Atven: 30 dB Radix Device: BTS

Re set 05 dBE
Ref 20.50 dBm

Center 5.745 GHz Span 30 MHz
Sweep 1ms

#Res BW 220 kHz #VEBW 620 kHz

Occupied Bandwidth Total Power 14.2 dBm

16.556 MHz
131.91 kHz OBW Power 99.00 %
20.97 MHz x dB -26.00 dB

Transmit Freq Error
¥ dB Bandwidth

BTATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11a Middle CH 5785MHZ

5.785000000 GHz

Center Freq

Ref Offset 0.5 dB
et 20:30/dem. .

I3 "‘L
B T

Center 5.785 GHz
[Res BW 220 kHz

Occupied Bandwidth

16.548 MHz

Transmit Freq Error
x dB Bandwidth

WEG

HIFGain:Law

mite d Sabe Allowed)

Genter Freq: 5786000000 GHz
Trig: Free Run AvgHsld:>10/10

#Attan: 30 4B

#VEBW 630 kHz

Total Power 14.4 dBm

99.00 %
-26.00 dB

138.07 kHz OBW Power

20.91 MHz x dB

ETATUS

Page 24 of 86 Report No.: FCS202112033W02

Radie Std: Nene

Radie Device: BTS

Span 30 MHz
Sweep 1ms

' hgilent Specirum Analyzer -
EF

Ref Offset 05 dB

el 20:30.dBm..

enter 5.825 GHz
#Res BW 220 kHz

Dceuphed BW

00000 GHz

U-NII-3 11a High CH 5825MHZ

Limited Sabe Allowed)

Center Freq: 5826000000 GHz
Trig: Free Run AvglHold:=40/10

HIFGain-Low #Atten; 30 dB

#VEBW 680 kHz

Total Power 15.0 dBm

Occupied Bandwidth
16.556 MHz

Transmit Freq Ermror
¥ dB Bandwidth

99.00 %
-26.00 dB

129.14 kHz OEW Power

21.02 MHz x dB

STATUS

Radio Sed: Mene

Radio Device: BTS

Span 30 MHz
Sweep 1ms

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11n(HT 20) Low CH 5745MHZ

limited Sabe Allewe d)

Freq: § T45000000 GHz Radio Std: Nona
res Run AwgHold:=10/10
Radio Device: BTS

«t 0.5 dB
50 dBmn

enter 5.745 GHz ) ] Sp Hz
#Res BW 220 kHz #VEBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 13.0 dBm
17.804 MHz
Transmit Freq Error 134.92 kHz OBW Power 99.00 %
x dB Bandwidth 21.26 MHz x dB -26.00 dB

MEG ETATUS

U-NII-3 11n(HT 20) Middle CH 5785MHZ

7 Agibent Spectrum knalyzer - Dcc {Prototype - Limited Sale Allowed)

0 FL RE 10 A SEMSE ALIGRAITD

Center Freq: 5.785000000 GHz Radio Std: None
o Trig:Free Run AwgHold:= 10110

FIFG ain:Low Ahten: 30 4B Radio Device: BTS

}.Zenter Freq 5.?85[)!]000 GHz

Ref Offset 0.5 dB
ef 20.50 dBm

enter 5.785 GHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms

Occupied Bandwidth Total Power 12.7 dBm
17.820 MHz

Transmit Freq Error 139.74 kHz OBW Power 99.00 %

x dB Bandwidth 21.03 MHz x dB -26.00 dB

WG STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11n(HT 20) High CH 5825MHZ

8 - Lamited Sabe Allowed)

=T

T Apibemt S pectrum Analyzer - Docopred B
Radio Std: Mone
AvgHold:= 10110
Radie Device: BTS

ta R L [
Center Freq 5.825000000 GHz
FIFG ain:L o

Ref Offset05 dB
Ref 20.50 dBm

pan 30 MHz
fRes BW 220 kHz #VBW 630 kHz Sweep 1ms

Occupied Bandwidth
17.785 MHz

115.80 kHz OEW Power
21.17 MHz x dB

Total Power 13.4 dBm

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

ETATUS

WEG

U-NII-3 11n(HT 40) Low CH 5755MHZ

{Prototype - Limited Sale Aliowed)

T hgilent Spectrum knalyzer - Dccupied BW
0 L [ o A SEREEN AT
Center Freq 5.755000000 GHz Certer Freq: §.755000000 GHz Radio Std: None
—, Trig: Fres Run AvgiHeld:> 10110
#Aiten: 30 d8 Radis Device: BTS

FIFGain:Law

Ref Offset05 dB
ef 20.50 dBm

et Ak e ke s A g b i, | e bbbt Hebps o ta iy

I“lmr]\}fi- ) rp‘ o '“!.

i
= §
Lt !

. — L
#Res BW #EBW 1.3 MHz Sweep 1ms

Occupied Bandwidth
36.312 MHz
154.73 kHz OBW Power

39.30 MHz x dB

Total Power 13.3 dBm

Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11n(HT 40) High CH 5795MHZ

(Prototype - Limited Sale Alirwed)

Page 27 of 86 Report No.: FCS202112033W02

Bl

Radie Std: None

1 Agilent Spectrum Analyzer - Occupied BW

nter Freq: 5.795000000 GHz

T RF

Center Freq 5.7950
HIFGain:Low #Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

#EBW 1.3 MHz
Occupied Bandwidth Total Power 13.8 dBm

36.331 MHz

147.08 kHz OBW Power
39.53 MHz x dB

Transmit Freq Ermor 99.00 %
¥ dB Bandwidth -26.00 dB

STATUS

00000 GHz
oo TrigiFree Run AvgHold:> 10110
Radio Device: BTS

Span 60 MHz
Sweep 1ms

MES

U-NII-3 ac(HT20) Low CH 5745MHZ

{Prototype - Limited Sabe Aliowed)

=T

Radie Std: Nona

1 hgilent Spectrum Analyzer - Occupied BW

mtar Freq: 5.745000000 GHz

T RF
AvglHold:>10/10

Center Freq 5.745000000 GHz
1 Trig: Free Run

FIFG ain:Lawe #Artan: 30 dB

Ref Offset 0.5 dB
Ref 20.50 dBm

enter 5.745 GHz ) ]

fRes BW 220 kHz #/BW 620 kHz

Oceupied Bandwidth Total Power 12.3 dBm
17.845 MHz

90.315 kHz OBW Power
21.36 MHz x dB

Transmit Freq Error 99.00 %
¥ dB Bandwidth -26.00 dB

STATUS

MG

Radio Device: BTS

_'ép'an 30 MHz
Sweep 1ms

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 ac(HT20) Middle CH 5785MHZ

{Prototype - Limited Sale Allowed)

Page 28 of 86 Report No.: FCS202112033W02

Radio Std: Mone

-7 Agilent Spectrum Analyzer - Occupied BW
RL FE |sOc A
Center Freq: 5785000000 GHz

AvglHold:» 10110

-Center Freq 5.785000000 GHz
e Trig: Free Run
HIFGain:Law dhtten: 30 dB

Ref Offset 05 dB
Ref 20.50 dBm

#VEW 680 kHz

-Re.t; BW 220 kHz
Occupied Bandwidth Total Power 13.1 dBm
17.874 MHz

105.71 kHz OBW Power
21.43 MHz x dB

Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB
STATUS

WEG

Radis Device: BTS

Span 30 MHz
Sweep 1ms

U-NII-3 ac(HT20) High CH 5825MHZ

{Pratotype - Limited Sale Aliowed)

Radie $&d: None

1 Agibent Spectrum Analyzer - Drcupied BW
0 R L [ 10 A E 0
Center Freq 5.825000000 GHz riter Freq: 5.825000000 GHz
o Trig:Free Run AvgiHold:> 10110
#hatan: 30 4B

FIFGain:Law

Ref Oifset05 dB
Ref 20.50 dBm

enter 5.825 GHz ) '
fRes BW 220 kHz #BW 680 kHz

Occupied Bandwidth
17.847 MHz
91.767 kHz OBW Power

21.38 MHz x dB

13.3 dBm

Total Power

Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB

STATUS

Radio Device: BTS

Span 30 MHz
Sweep 1ms

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 ac(HT40) Low CH 5755MHZ

{Prototype - Limited Sale Allowed)

T Agilent Spectrum Analyzer - Occupied BW
LY RE | P
Center Freq 5.755000000 GHz enter Freq: §.755000000 GHz Radie Std: None
o Trig: Free Run AvglHeld: 10010
#Atten: 30 4B Radie Device: BTS

#IF Gain:Law

Ref Offset05 dB
Ref 20.50 dBm

Bt ] ik oo e ettty P ol e Sl

Center 5.755 GHz B Span 60 MHz
#VBW 1.3 MHz Sweep 1ms

LiRes BW 430 kHz
10.2 dBm

Occupied Bandwidth Total Power
36.534 MHz

123.26 kHz OBEW Power
ERE: x dB

Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB

ETATUS

WEG

U-NII-3 ac(HT40) High CH 5795MHZ

{Prototype - Limited Sabe Aliowed)

T hgilent Spectrum Analyzer -
RE A SEE
Radio Std: Nene

‘Cen'ler Freq Center Freq: 5.795000000 GHz

5.795000000 GHz
—, Trig: Free Run AvglHold:> 1010
HIFG ain: Lo dhtren: 30 48 Radia Device: BTS

Ref Offset 0.5 dB
ef 20.50 dBm

:_,'n;..).J_.(-.-"-;,-".Jn{d.‘l--"lL'A.'n'u\J,--.Jb.d.li‘.".;!'.vt"«l_l b

W

#VEW 1.3 MHz Sweep 1ms

. z
tRes BW 430 kHz

Occupied Bandwidth Total Power 10.5 dBm
36.460 MHz

169.52 kHz OBW Power
39.79 MHz x dB

Transmit Freq Error 99.00 %
¥ dB Bandwidth -26.00 dB

ETATLS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 ac(HT80) Low CH 5775MHZ

T hgilent Spectrum Analyzer - Docupied BW {Pratotype - Limited Sale Alirwed) EE®
o Rl FF : ] ]

Center Freq 5.??500000 GHz

SENSE: M AT A

Center Freq: 5.775000000 GHz Radie Std: Nene
— Trig:Free Run AvglHold:>10/10

HIFG ain:Laws dhtren: 30 48 Radia Device: BTS

Ref Offset 05 dB
Ref 20.50 dBm

bt At g e T W AT o, AN AT M

L e T Lo

Span 1
#VEW 2.7 MHz Sweep 1ms
Occupied Bandwidth Total Power 10.4 dBm
75.811 MHz
Transmit Freq Emror 212.93 kHz OBW Power 99.00 %
x dB Bandwidth 81.10 MH=z x dB -26.00 dB

WSG ETATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11a Low CH 5745MHZ

6dB Bandwith test result

|

Bl Keysight Spectrum Ansher - Ocougied B
] 50 5 AL

Center Freq 5.745000000 GHz

Center 5.74 éﬁz
#Res BN 100 kHz

Occupied Bandwidth

16.438 MHz

Transmit Freq Error
x dB Bandwidth

ENSE:INT [ AALIGN CFF
Center Freq: §.745000000 GHz
— Trig: Free Run Avg|Hold: > 1010

HAmen: 30 dB

Radio 5td: Mone

Radio Device: BTS

-
#IF Gain:Low

#FVBW 300 kHz Sweep 1.7JIms

Total Power 13.6 dBm
99.00 %
-6.00 dB

OBW Power
x dB

-6.049 kHz
16.47 MHz

STATUS

U-NII-3 11a Middle CH 5785MHZ

e e

BB Keyught Spectrum Anabyzer - Occupied BV

5785000000 GHz B

SENSE(INT | N C
Center Freq: 5785000000 GHz Radio Std: Mone
Trig: Free Run Avg|Hold: =110

#Atten: 10 dB

Radio Device: BTS

-
#AFGain:Low

#VBW 300 kHz

Total Power 14.6 dBm

Occupied Bandwidth
16.447 MHz

-3.127 kHz
16.50 MHz

99.00 %
-6.00 dB

OBW Power

Transmit Freq Error
x dB

x dB Bandwidth

STATUS

WEG

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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U-NII-3 11a High CH 5825MHZ

i Kepuight Spectrum Anelyzer - Dccupied BV

[ AL ENSE:IN |, LT

Center Freq: 5.825000000 GHz

Trig: Free Run Avg[Held:=1010
#Amen: 30 dB

T ]

Radio 5td: None

5.825000000 GHz

Center Fre
Radic Device: BTS

o gL
#FGainLow

i “Span 30 MHz
#Res BW 100 kHz #BW 300 kHz Sweep .73 ms
Occupied Bandwidth Total Power 14.6 dBm

16.455 MHz
«695 Hz OBW Fower 99.00 %

Transmit Freq Error
x dB -6.00 dB

x dB Bandwidth 16.49 MHz

ETATUS

WEG

U-NII-3 11n(HT20) Low CH 5745MHZ

B K ey=ight Spectrum Anelyzer - Oceugied B

! F S1Q AL ENSEINT [ A ALIGN OFF

00000 GHz Center Freq: 5. 745000000 GHz
1 Trig: Free Run Avg|Hold:>10/10

#Atten: 30 dB Radio Device: BTS

==

Radie Std: Mone

Center Freq 5.7450

-
#FGain:Low

Ref 20.50 dBm

Sweep 3.733 ms)

Center 'sf?.ié'éﬁz " )
#Res BW 100 kHz #BW 300 kHz

Occupied Bandwidth Total Power

16.438 MHz
6.049kHz  OBW Power 99.00 %

Transmit Freq Error
16.47 MHz x dB -6.00 dB

x dB Bandwidth

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Fax:769-27280901 http://www.FCS-lab.com

Tel: 769-27280901
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U-NII-3 11n(HT20) Middle CH 5785MHZ

B keysight Spectrurn Anshyzer - Deeupied BeY

L f 500 AC
Center Freq 5.785000000 GHz

Ref 20.50 dBm

Occupied Bandwidth
17.6

Transmit Freq Error
x dB Bandwidth

SENSE:IN
Center Freq: 5.785000000 GH:

—  Trig: Free Run
#armen: 20 dB

o)
HAFGainLow

36 MHz

=16.084 kHz
15.89 MHz

T | RGN C
Radio 5td: Mone

AvgHeld:»10/10
Radio Device: BTS

pan 30 MHz
#VBIW 300 kHz Sweep 3.733 ms

Total Power 12.6 dBm

99.00 %
-6.00 dB

OBW Power
xdB

STATUS

U-NII-3 11n(HT20) High CH 5825MHZ

=N

SENSEINT T AAich orF
Radie Std: Mone

i K eyight Spectrum Anelyer - Ocoupied B
FE 505

_Center Freq 5.8250

00000 GHz

-
HAFGain:Low

Center Freq: 5.825000000 GHz
Trig: Free Run AvglHold:>1010

#Arten: 30 dB

Radio Device: BTS

Rel 20:50:dBm

#Res BW 100 kHz

Occupied Bandwidth

1
Transmit Freq Error
x dB Bandwidth

7.655 MHz

=11.487 kHz
15.09 MHz

Span 30 MHz
#VBW 300 kHz Sweep 3.733ms

Total Power

OBW Power
x dB

STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
FCS-lab.com

Tel: 769-27280901  Fax:769-27280901

http://www.
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U-NII-3 11n(HT40) Low CH 5755MHZ

==l

AAIGN

Radio 5td: Mone

B Keuight Spectrumn Anelyzar - Decupied B

TS ENSE:IN I , ALIGN

Center Freq: §.765000000 GHz

Trig: Free Run
#Anen: 30 dB

5.755000000 GHz

Center Fre

HFGainiLow

Ref 20.50 dBm

Occupied Bandwidth

36.125 MHz
-9.502 kHz
36.01 MHz

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>10110

#VBW 300 kHz

Total Power 13.0 dBm

99.00 %
-6.00 dB

OBW Power
xdB

STATUS

Radie Device: BTS

“Span 60 MHz
Sweep 7.467 ms

U-NII-3 11n(HT40) High CH 5795MHZ

(=N =

Bl K ey=ight Spectrum Anelyzer - Oceugied BRY

HFGain:Low

Ref 20.50 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

36.132 MHz
-33.228 kHz
35.70 MHz

Transmit Freq Error
x dB Bandwidth

WG

ENSE!INT [ A oF
Center Freq: 5795000000 GHz

Trig: Free Rum
#Atten: 30 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

STATUS

Avg|Hold:> 1010

13.9 dBm

99.00 %
-6.00 dB

Radio Std: None

Radio Device: BTS

Span 60 MHz
Sweep 7.467 ms

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
FCS-lab.com

Tel: 769-27280901  Fax:769-27280901

http://www.
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U-NII-3 11ac(HT20) Low CH 5745MHZ

Bl Keysight Spectrurn Anshzer - Ocougied B

Center Freq 5.745000000 GHz

Ref 20.50 dBm

Center 5.745 GHz
*Res BIN 100 kHz

Occupied Bandwidth

(— Trig: Free Rum
-
HFGain:Low

==

Radio 5td: Mone

ey [ AaiGHCEr
Cemter Freq: 5745000000 GHz
Avg[Hold:>1010

#Atten: 30 dB Radio Device:BTS

7 | 1l
e R e,

#VBW 300 kHz Sweep 3.733 ms

Total Power

17.664 MHz

-2.800 kHz
16.90 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

I o STATUS

U-NII-3 11ac(HT20) Middle CH 5785MHZ

=== |

Radio Std: Mane

FF SENSE.INT

| 4 G
Center Freq: 5785000000 GHz
Avg|Hold:>10/10

Trig: Free Rum

#Atten: 30 dB Radio Device: BTS

AFGsiniLow

"Span 30 MHz
Sweep 3.733 ms)

Center 5.785 GHz

iRes BIW 100 kHz #VBWN 300 kHz

Occupied Bandwidth Total Power

17.660 MHz
=16.245 kHz
16.30 MHz

99.00 %
-6.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ETATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11ac(HT20) High CH 5825MHZ

B Keymght Spectrumn Anzhyzer - Occupied B
LI i SO0 AC ST
Center Freq 5.825000000 GHz Genter Freq: 5.52
| Trig: Free Run
AFGain:Low #Amen: 30 dB

(B

[ maionc
SO00000 GHz Radio 5td: Mone
Avg|Hold:>10/10

Radia Device: BTS

Ref 20.50 dBm

Center 5.825 GHz “Span 30 MHz
#R #VBW 300 kHz Sweep 3.733 ms

Occupied Bandwidth Total Power 13.7 dBm

17.665 MHz

Transmit Freq Error -15.976 kHz OBW Power 99.00 %
x dB Bandwidth 15.30 MHz x dB =6.00 dB

STATUE

U-NII-3 11ac(HT40) Low CH 5755MHZ

B K ey=ight Spectrum Anelyzer - Oceugied B
i X1 & £ .

Center Freq 5.755

==
EWSENT [ Anichor

Uﬂﬂuﬂ GHz Center Freq: 5. 765000000 GHz Radio Std: None
1 Trig: Free Run Avg|Hold:>1010
#Atten: 30 dB Radio Device: BTS

-
HFGain:Low

Ref 20.50 dBm

“Span 60 MHz
#VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 10.8 dBm

36.167 MHz
Transmit Freq Error -3.984 kHz OBW Power 99,00 %
x dB Bandwidth 36.29 MHz = dB -6.00 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11ac(HT40) High CH 5795MHZ

rﬁ Keymght Spectrum Anslyzer - Deoupied B =N
[ = SO0 AC SENSE:INT [ BALTGN DFF
Center Freq 5.795000000 GHz Center Freq: §.795000000 GHz Radlie 5td: Mone
o Trig: FreeRun Avg|Hold:> 10110
#AFGain:Low #Amen: 30 dB Radia Device: BTS

Ref 20.50 dBm

IWVBW 300 kHz

#Ras BIW 100 kHz
Total Power 10.7 dBm

Occupied Bandwidth
36.157 MHz

-16.643 kHz
35.72 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error OBW Power

x dB Bandwidth

STATUS

‘Span 60 MHz
Sweep 7.467 ms

U-NII-3 11ac(HT80) Low CH 5775MHZ

T T ]

Keysght Spectrum Anabyzer - Occuied BW
[ 500 aC SENSE:INT | NALIGN OF
Center Freq: 5.775000000 GHz
Trigy: Free Rum Avg|Hold:> 4010

#Atten: 30 dB

=]
HFGain:Low

#WBW 300 kHz
Occupied Bandwidth Total Power 10.3 dBm

75.407 MHz

-08.964 kHz
75.04 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error OBW Power

x dB Bandwidth

STATUS

WEG

Radio Std: Nane
Radio Device: BTS

k."'.{"-ﬁ‘.‘#ﬂhp.-q-hp‘

pan
Sweep 14.87 ms|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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4 CONDUCTED OUTPUT POWER

4.1 limit
FCC Part15, Subpart E/ RSS-247
- Frequency Range
Test Item Limnit (MHz)
For FCC client devices: 250mW (24dBm)
5150-5250

For RSS: e.i.r.p. power:

not exceed 200 mW(23dBm) or 10 + 10 log10 B
Conducted
Output Power 250mW (24dBm) or 11 + hO log10 B 5250-5350
For FCC:5470-5725
250mW (24dBm) or 11 + 10 log10 B For IC:5470-5600
5650-5725
5725-5850

1 Watt (30dBm)

Note: For ISED: B=99% bandwidth.

4.2 test procedure
a. Connect each EUT’s antenna output to power meter by RF cable and attenuator

b. Get each antenna port’s output power of EUT.

4.3 TEST SETUP

power meter

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com
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4.4 test results
Band Overati d Conducted Output Power (dBm)
an S Low Middle High
802.11a T7.75 8.1 7.51
802 11n(HT20) 6.31 6.99 6.81
802 11n(HT40) 6.65 / 7.18
U-NII-1
802.11ac(HT20) 5.95 6.17 5.85
802.11ac(HT40) 469 / 3.97
802.11ac(HT80) 430 / !
802.11a 559 451 5.94
802 11n(HT20) 357 273 357
802 11n(HT40) 317 / 3.86
U-NII-3
802 11ac(HT20) 2486 337 3.59
802.11ac(HT40) 0.32 / 0.94
802.11ac(HT80) 0.50 / !

_ Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5. POWER SPECTRAL DENSITY

5.1 LIMIT
FCC Part15, Subpart E/ RSS-247
_— Frequency Range
Test ltem Limit (MH2)
For FCC: Other than Mobile and portable:17dBm/MHz
Mobile and portable:11dBm/MHz 5150-5250
For RSS eirp:10dBm/MHz
Power Spectral 11dBm/MHz 5250-5350
Density
For FCC:5470-5725

11dBm/MHz For IC:5470-5600

5650-5725

30dBm/500kHz 5725-5850

5.2 TEST PROCEDURE
The transmitter output was connected to a spectrum analyzer. Power density was measured by

spectrum analyzer with 1MHz RBW and 3MHz VBW.
Connect the UUT to the spectrum analyser and use the following settings:
5725MHz-5850MHz

Note:
1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New Rules v01,

section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz if the spectrum analyzer does

not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHz) which is - 3dB. For

example, if the measured value is +10dBm using RBW=1MHz (that is +10dBm/MHz), then the

converted value will be +7dBm/500kHz.

Allow trace to fully stabilize and use the peak marker function to determine the maximum amplitude
level within the RBW.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5.3 TEST SETUP

Page 41 of 86 Report No.: FCS202112033W02

0
Spectrum Analyzer EUT
5.4 TEST RESULTS
Band Oneration morde Power Spectral Dfensity (dBm/MHz) :
Low Middle High
802.11a 8.352 8.970 9.449
802.11n(HT20) 7.247 8.185 7.687
802.11n(HT40) 5.212 / 5.873
U-NII-1 802.11ac(HT20) 6.814 7.083 7.317
802.11ac(HT40) 2.960 / 2.590
802.11ac(HT80) -0.037 / /
Limit =11.00dBm/MHz
Band e atinn hode Power Spectral Dfensity (dBm/MHz) :
Low Middle High
802.11a 5.476 5.550 6.217
802.11n(HT20) 4.276 4111 4670
802.11n(HT40) 2.555 / 2.129
U-NII-3 802.11ac(HT20) 3.929 3.574 4.600
802.11ac(HT40) -1.742 / -0.863
802.11ac(HT80) -4.221 / /
Limit =30.00dBm/500kHz

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901
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5.5 original test data
U-NII-1 802.11a Low CH

WProtalype - Limiled Saln Allzwed)

© Agilent Specirem Apalyzer - Swepd 54
[ Avg Tyes: LogFwr
FovaHeld> 100000

o Trg Fres Run
IFGalnl o #htten: 30 JB

Center 5.1%000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VEBW 3.0 MHz Sweep 1.00ms (1001 pts)
ETATUB

U-NII-1 802.11a Middle CH

Praintype - Lomded Sale Kirsred]
SENZEINT | T
Avg Type Log-Pwr
—  Trig: Fres Rum A gl Haldes1 00000

PHO: Fast
FGain:L s Fhdten: 30 4B

My

Cenfer 5.20000 GHz sp
#Res BW 1.0 NMHz #VEW 3.0 MHz Sweep 1.00
ATATLE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-1 802.11a High CH

Limiled Saln Allswed)

= Avg Type: Log-Pwr
AwgHald 100000

PHO: Fast (1 1P Frés Run
IFGaind ow #htben: 0 B

Center 524000 GHz Span 30.00 MHz
#Res BV 1.0 MHz #VEBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETATUS

U-NII-1 802.11n(HT20) Low CH

T Bgitert Specioes knalbpoes - Swepd 54
o OFL F 50 5 Tl WO
Avg Type: LogPur

PHO: Fast o 11 Frae Run ArrgiH eld> 100000
IFGalid ow #itten: 10 ol

Center 5.12000 GHz ] Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pis)
ETATUE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-1 802.11n(HT20) Middle CH

(Prototype - Limited Sale Allowed)

=y Agilent Spactrum Analyzer - Swept SA
L L | RE |sog  ac | SERMSE:NT] ALIGH ALTO |
Marker 1 5.198230000000 GHz fvg Type: Log-Pwr
Fast O Trig: Free Run Avg|Hold=> 100100
IFGain:Low #Atten: 30 dB
Mkr1 5.198 23 GHz

8.185 dEBm

Ref Offset 0.6 dB
Ref 20.50 dBm

IR TR | Y TN NPy L EIM"1.n"'."'~‘|'tlliu.«'“"”-‘lvu-”“!f.ﬂlq

2 .

; \*%
| ey

il

M

Center 5.20000 GHz Span 30.00 MHz
#Res BV 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

U-NII-1 802.11n(HT20) High CH

WProtalype - Limiled Salo Mllswed)

T Agltent Spocirum knalger - Swepd SA

S60000000 GHz TGS me& :-‘U‘p'"
PRO: Fast ) o et

IFGaind me #itten: 30 dB

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VEBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-1 802.11n(HT40) Low CH

(Protatype - Limited Sale Allowsd)

W5 Agjlent Spectrum Analyzer - Swapt Sk
| SEMSEINT] ALIGRN & T
Aug Type: Log-Pwr

|
197920000000 GHz
PNO: Fast (5 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #lAtten: 30 dB
MKr1 5.197 92 GHz
5.212dBm

Marker 1

Ref Offset 0.5 dB
Ref 20.50 dBm

P

T w4
JIIV |

{
.Ilr

J

J
295 i-}l-'?‘l',n MJ%WWW‘"

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz 1.00 ms (1001 pts)
STATUS

U-NII-1 802.11n(HT40) High CH

(Protatype - Limited Sale Allowad)

T Agilent Spectrum Analyzar - Swept S4
| SERSE!INT] ALIGH AT |
Avg Type: Log-Pwr

Avg|Hold:>100/100

PNO: Fast G0 Trig: Free Run
IFGain-Low #Atten: 30 4B
Mkr1 5.221 36 GHz
5.673 dBm

Ref Offset 0.5 dB
Ref 20.50 dBm
1— i
o \,-"'b.f\.‘l! "“"'”‘""ﬁll'!"""l""“""’,f"“',"‘““"m‘wh J;lln'wﬂ|'1v.1,|r(wi,|'.¢’.|)'-.:..a.ﬂl'\'\i-‘h.' A .lu'rrn\rmal
l‘l 1
! ,_ ; A—
] 1
{ ‘IL |
I il T |
o) f,‘ ™ [Ln""m

e —
= mlp.l;\gfwﬂqhﬂh’

Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VEW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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T Agilent Spactrum Analyzer - Swept SA

Ref Offset 0.5 dB
Ref 20.50 dBm

255 uml'rﬂ\,hlﬂd&lj" i

Center 5.18000 GHz
#Res BW 1.0 MHz
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U-NII-1 802.11ac(HT20) Low CH

(Protarype - Limired Sale Allowsd)

SERSEINT] ALISRALTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

PNO: Fast (50 Trig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 5.184 02 GHz

6.814 dBm

i | | a1 |
F s g R Ll rad Ay r“""‘f‘L\."nlw.l‘n"“-'*h-ﬂh!'"m\,
I 1 1 | L [
[ | | I

Span 30.00 MHz
#VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)

STATUS.

X Agilent Spactrum Analyzer - Swept S4

U-NII-1 802.11ac(HT20) Middle CH

(Protorype - Limited 5ale Allowad)
SEMSE T ALWGNALTD |
Bvg Type: Log-Pwr
Avg|Held=> 1001100

I

PNO: Fast () Trg: Free Run
IFGain:l ow #Btten: 30 dB

Mkr1 5.197 15 GHz

7.083 dBm

Ref Offset 05 dB
Ref 20.50 dBm

- o

Center 5,20000 GHz
#VBW 3.0 MHz

#Res BW 1.0 MHz

’ 1

,.p»'H‘W* e s Ay e st o o el e ',
. | di 1 [ N,
!
i |
h"l o | —

Uy
Y

Span 30.00 MHz
#Sweep 1.00 ms (1001 pts)

STATUS

Flux Compliance Service Laboratory
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U-NII-1 802.11ac(HT20) High CH
i (Prototype - Limited Sale Allowsd)

I Agilent Spactrum Analyzer - Swept Sk
RF ] | SEMSETNT| ALIGMN &0
Marker 1 5.242820000000 GHz Aug Type: Log-Pwr
PNO: Fast (50 Trig: Free Run Awg|Hold>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.242 82 GHz

7.317 dBm

Ref Offset 0.5 dB
Ref 20.50 dBm

¢

o PNl Aot i ot N N i,

e
: N
A
A

-l !

Center 5.24000 GHz “Span 30.00 MHz
#Res B 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

U-NII-1 802.11ac(HT40) Low CH

(Protatype - Limitad Sale Allowed)

T Agilent Spectrum Analyzer - Swept S&
RL [ S04 AL | semseudnT| ALIGH 810
Marker 1 5.183520000000 GHz Avg Type: Log-Pwr
PNO: Fast GO Trig: Free Run Avg|Hold:=> 100100

IFGain:Low #Atten: 30 dB
Mkr1 5.183 52 GHz
2.860 dBm

Ref Offset 0.5 dB
Ref 20.50 dBm

L | | | |
4
A i Mo , Fw.w-» PV b
i
i
11

. . J-"fl”\f\_‘lmwifﬂfl,ﬁdi‘l

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VEBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

Flux Compliance Service Laboratory
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U-NII-1 802.11ac(HT40) High CH

{Prototype - Limited Sabe Allowed)

T Agilen: Spectrum Analyzer - Swept SA
g Rl RF T ]
Marker 1 5.219920000000 GHz Avg Type: Log-Prer
PHO: Fast oo Trig:Free Run AvgHeld:> 1001100
IFGainLowe #Atten: 30 dB
Mkr1 5.219 92 GHz
2.590 dBm

A 1 FJ.+_'{.fha.l.

Center 5.23000 GHz ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

U-NII-1 802.11ac(HT80) Low CH

T hgibent Spectrum Analyzer - Swept SA {Prototype - Limited Sabe Allowed)
i L [ b A = AT
Marker 1 5.219240000000 GHz Mg Type: Log-Pur
PNO: Fast oo Trigi Free Run AvgiHeld:> 1007100
IFGain:Lowe #hrren: 30 4B
Mkr1 5.218 24 GHz
-0.037 dBm

1
[ J—
U Fre R R

|ttt

Span 120.0 MHz

Center 5.21000 GHz ]
#Res BW 1.0 MIHz #YBW 3.0 MHz
1 STATUS

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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U-NII-3 802.11a Low CH

{Prototype - Linited Sabe Allowed)
AT
Avg Type: Leg-Pwr
AugiHald:= 100100

Trig: Free Run
#Arran: 30 4B

MKr1 5.747 04 GHz

5.476 dBm

F

Ref 20.50 dBm

Center 5.74500 GHz ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 hMHz #Sweep 1.00 ms (1001 pts)
STATUS

U-NII-3 802.11a Middle CH

T hgibent Spectrum Analyzer - Swept SA {Prototype - Limited Sabe Allowed)
T E AT TG
Aug Type: Leg-Prr
AvgiHeld:> 1008100

- Trig: Fres Run
Ref Offset 0.5 dB Mkri 5.?:82 66 GHz
Ref 20.50 dBm 5.550 dBm

Center 5.78500 GHz ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
STATUS

Flux Compliance Service Laboratory
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U-NII-3 802.11a High CH

{Protolype - Limited Sabe Allowed)
A '

T Agibert §pectrum Analyzer - Swept SA
g RL : o SEGEIN WAl
Avg Type: Log-Pwr
BvgHold:> 100100

Marker 1 5.822630000000 GHz _
po Trig:Free Run
IFGain:Lowr #Arten: 30 4B
Mkr1 5.822 63 GHz
6.217 dBm

Center 5.82500 GHz ' Span 30.00 MHz
#Res BW 1.0 MHz #VEBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETATUS

U-NII-3 802.11n(HT20) Low CH

T hgilent Specirum Analyzer - Swept SA {Prototype - Limited Sabe Allowed)
g L FF 18 A s 7]
Marker 1 5.743260000000 GHz o P :‘fs':'rlpf :;ul]’;::r
PHO: F Gz HEETEE b0 wafHeld:>

IFGaIn:I.a::r = #Attan: 30 4B

Ref Offset 05 dB Mkr1 5.743 26 GHz
Ref 20.50 dBm 4.276 dBm

Center 5.74500 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 1.00 ms (1001 pts)
ETaTUS

MEQ
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